

January 29, 2016

Project No. G102325470

Bryan Hughes  
Tuff Industries Inc.  
9570 Bottom Wood Lake Road  
Lake Country, BC V4V 1S7  
Canada

Ph: 250-766-1333

Email: bhughes@tufdek.com

**Subject: Findings Letter Report 102325470COQ-004E**

Dear Mr. Hughes,

Intertek Testing Services NA Ltd. (Intertek) has conducted abrasion resistance testing on your roofing membrane, identified as Tufdek™, in accordance with the following:

- ASTM C501-84 (Reapproved 2009), *Standard Test Method for Relative Resistance to Wear of Unglazed Ceramic Tile by Taber Abraser*


Intertek representative, Fred Yasuda, randomly sampled the membrane product on October 19, 2015. The sample selection process was conducted at Tuff Industries Inc., 9570 Bottom Wood Lake Road, Lake Country, BC, V4V 1S7, Canada. The samples were received at the Evaluation Center on October 23, 2015 (Coquitlam ID# VAN1510231052-001). Testing results can be found in Table 1 below:

Table 1. Test Results	
Property	Result
Abrasion Resistance	
• Weight Loss, g	0.28
• Wear Index	315

If there are any questions regarding the results contained in this report, or any of the other services offered by Intertek, please do not hesitate to contact the undersigned.

Completed by: Chris Chang, P.Eng.  
Engineer,  
Title: Building Products

Reviewed by: Baldeep Sandhu  
Lab Supervisor,  
Title: Building Products

Signature: 

Signature: 

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only the sample tested. This report by itself does not imply that the material, product or service is or has ever been under an Intertek certification program.

